

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-29 17:09:12
Date of Next Testing: 2028-04-28 17:09:12

Product Name: **LS Columns**
CAS Number:
Specifications & Purity: BioReagent, Sterile
Lot #: ZJ26F0434829
SKU #: **L1520103**
Version: **1**
Analysis #: 033111

Parameter	Limit Value	Result
Seal Integrity Testing	Conform	Conform
Appearance(L1520103)	No damage to outer packaging; no obvious scratches on the column surface (smooth finish); complete filling of black particles in the packed section with no delamination.	No damage to outer packaging; no obvious scratches on the column surface (smooth finish); complete filling of black particles in the packed section with no delamination.
Wetting Time ≤ 30 s	Conform	Conform
Flow Rate (30–100 s/mL)	Conform	Conform
Cell Sorting Performance Test (Conduct cell sorting experiment in parallel with control; sorting efficiency shall be no less than 90% of the control.)	Conform	Conform



Sophia Cheng
Quality Assurance